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This report relates only to the specific sample(s) tested
us identified harein and Is issued subject to the condi-

tlons printed on the back of this page.

Hierdie verslag is van toepassing slegs op die bepaalde
monster(s) wat gatosts is soos hierin geidentifiseer on

word ultgereik behoudens dis voorwaardes op dle kearsy
van hisrdie bladsy gedruk.

TESTING OF PANELS COATED WITH BENHAMIL

1. REQUEST

Test two sets of coated panels for the following properties:

a) Adhesion, cross-cut; and

b) adhesion, pull-off.

In addition, test the standard set of coated panels only for

a) direct impact;

'b) alkalil resistance test;

c) acid resistance test;

d) hot water resistance teat; and
¢) chemical stain resistance test.

2 DETAILS OF SAMPLE

The following pauels, coated one side, were submirted:

Sponsor's reference No. | Quantity

Size, mm

Degcription

Standard Undercoat I

"B" uUndercoat

L= Al e e S A

150 x 70 x 1,5
100 x 100 x 1,5
150 x 70 x 1,5
70 x 70 x 1,5

Panels coated with
respective under-

coat and a topcoat
of "Benhamil”
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In addition, a copy of a test report, reference No. 0-15900/CFL of
the Singapore Instlitute of Standards and Industrial Research
(SISIR) dated 20 August 1985 was enclosed.

/3. TEST vvas
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Subsection 8.6

Direct impact SABS Mathod 146

Alkali resitance test BS 1390
Acid resistance BS 1390
Hot water test BS 1390
Chemical stain Spot test

regsistance teats

3 TEST METHODS
Property Method Description
Adhesion, cross cut ASTM D3359 A Two cuts 40 mm long intersecting near
: thelir middle at an angle of 30° to 45°
were made. The cuts were dee enough
Lo penetrate to the metal. Aghesive
tape was firmlg applied over the cross
cut and after 90 s quickly pulled off
_ at an angle of about 180°
Adhesion, pull off SABS 1217

Discs of diameter 45 mm were cut from
the panels. The discs were attached

to steel bobbins using an epoxy adhe-
give., The bobbins were pulled agart on
a tenalle testing machine and the
breaking force required was recorded

The impact testar comprisad a cylin-
diical steel mass piace of 900 % welght
vith a hardened wteel ball of dfamater
12,7 mm at the lower end inside a
vertical graduated tube. The mass

plece was raised to the height to give
a specific impact and allowed to fall
onto the coated panel

A coated panel was partially immersed
in a 10 X solution of sodium carbonate
at 18 °C for 20 minutes. The panal was
removed and manganese dioxide owder
rubbed onto the panel. Ang uniform
8taining Indicated that the enamel was
not alkall resistant

A few drops of a 10 % (m/v) solution
of citrlce acid were placed on the
coated panel and a watch glags placed
on tog. The panels were kept at 23 °C
Cter 15 min the watch glaes was
removed and the panel washed and dried,
The panel was examined visually and,
usin§ a HB pencil, lines were drawn.
The lines were rubbed out using a towel
to see if they were more difficult ro
remove thaun un non-treated aress

A panel was arc1¥ immersed in boiling
water for 2 E » After cooling and
drying, the panel was examined for
s8igns of attack

These tests were carried out ig accord-
ance with the information gupplied bg
the S8ISIR report. A few drops of eac
solution was apglied to separate garte
of the fanel and each covered with a
vatch glass. The panels were left for

16 h at 23 °C, then washed, dried and
exanined for &efects

This raport relates only to the samples tested and is issued
subject 1o the conditions printed on the back of Page 1, it does
not imply approval by the South African Bureau of Standards
of the quality and/or parformance of the commodity that has
besn tested it doss not authorlze the uss -of the
Standardization Mark.

/4. RESULTS ....

Hietdie versiag is van toapassing slegs op dle goloetsia
monsters en word ultgerelk behoudens die voorwaardes op
dle kearsy van bladsy 1 gedruk. Dit beteken nle dat die Suid-
Afrlkaanse Burg vir Standaarde die kwaliteit en/of
werkverrigting van gie getoetste artikel goadkeur nia. Dit
verlean ook nla dis &9 om div Standaardmerk te gebruik nie.
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4, RESULTS
Evalusation
Froperty
Standard "B
Adhesion, cross cut 5A 5A

{No loss of adhesion) {No losz of adhesion)

Adhesion—-pull off

Adhegion, MPa »161) 3,82)
Break Topeoat/adhesive Undercoat cohesive
» Fallure
Direct impact, kg/cm »150

Alkali resistance No staining

Acld resistance No defects

Hot water resistance No defacts

Chemical resistance
5 % detergent solution
10 % ammonia solution
3 % nypochlorite bleach

No staining
No staining
No staining

1)This result is greater than the minimum requirement for pipe coatings
SABS 1217: Type I.

2) This figure 1s below the minimuym for pipe coatings SABS 12173 Type 1.
5. CONCLUSION

The atandard undercoat had significantly better adhesion than the "B”
undétcoat when tested in accordance with SABS 1217 Subsection 8.6.

The ‘Benhamil' topcoat showed no sign of breakdown on any of the
tesistance Lests and had a high impact resistance.
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This report refates only to the samples tested and is issusd
subject to the conditlons printed on the back of Page 1. it does
not imply approval by the South African Burgau of Standards
of the quality and/or parformance of the commodity that has

besn tested. 1t does not authotlze the use of the
Standardization Mark.

Hierdie verslag is van toapassing slegs op dis getoetste
monsters en word uitgerelk behoudens die voorwaardes op
die keersy van bladsy 1 gadruk. Dit betekan nie dat die Suld-
Afrikaanse Buro vir Standaarde die kwalitalt an/of
werkverrigting van die getoetste artike! goedkeur nie. Dit
varleen ook nie die reg om dle Standaardmark te gebruik nie,



